ANNEX 3-1

FCC ID: 2BD2Q-CUSTOS

Applicant: Vernte Tech
Address: 9222 Alloway Dr Hagerstown, Maryland, USA (21740)
Manufacturer: Zhongshan Saier Intelligent Technology Co., Ltd

. Area A, Floor 4, NO.1 Factory Building, NO.77 Huanzhou North Road, Tanzhou Town,
Address: . .

Zhongshan City, Guangdong, China

EUT: Custos Smart Headphones
Trade Mark: Vernte
Model Number: Custos Exquisite
Date of Receipt: Jan. 14, 2024
Test Date: Jan. 14, 2024 - Jan. 28, 2024
Date of Report: Jan. 28, 2024
Prepared By: Shenzhen DL Testing Technology Co., Ltd.
Address: 101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong

Street, Longgang District, Shenzhen, Guangdong, China

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 1 of 46
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15 Peak-to-Average Ratio

Band Channel | Frequency (MHz) Result (dB) high Limit (dB) | Verdict
EGPRS1900 512 1850.2 6.373290113 13.00 PASS
EGPRS1900 661 1880 6.265240113 13.00 PASS
EGPRS1900 810 1909.8 6.194764543 13.00 PASS

EGPRS850 128 824.2 8.733144476 13.00 PASS
EGPRS850 190 836.6 8.86735905 13.00 PASS
EGPRS850 251 848.8 8.632971619 13.00 PASS

EGPRS1900 Channel=512

s Keysight Spectrum Analyzer - Power Stat CCDF

[N

AC

Center Freq 1.850200000 GHz

Average Power

17.67 dBm
39.13 % at 0dB

457 dB
6.30 dB
6.37 dB
6.40 dB
6.41dB
6.41dB

6.46 dB
2413 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] [

ALIGN AUTO

[ 08:21:55 PMJan 25, 2024

—p~ Trig: RFBurst

#IFGain:Low #Atten: 40 dB

100 % Gaussian
0

0.001 %

L1}
0.0001 AOdB

Info BW 510.00 kHz

Center Freq: 1.850200000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

EGPRS1900 Channel=661

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 2 of 46
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e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RF 500 AC

Center Freq 1.880000000 GHz

Average Power

17.78 dBm
39.21 % at 0dB

4.56 dB
6.20 dB
6.27 dB
6.29dB
6.30 dB
6.30 dB

6.37 dB
2415 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

08:22:13 PMJan 25,2024

—s— Trig: RF Burst

#IFGain:Low #Atten: 40 dB

Gaussian

Info BW 510.00 kHz

Center Freq: 1.880000000 GHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

MSG

STATUS

EGPRS1900 Channel=810

e Keysight Spectrum Ana\yier Power Stat CCDF

[l

9800000 GHz

Average Power

17.52 dBm
39.31 % at 0dB

4.56 dB
6.13dB
6.19 dB
6.22 dB
6.23dB
6.24 dB

6.29 dB
23.81 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

08:22:30 PMJan 25,2024

—s— Trig: RF Burst

#IFGain:Low #Atten: 40 dB

Gaussian

0.0001 %
Info BW 510.00 kHz

Center Freq: 1.909800000 GHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

MSG

STATUS

EGPRS850 Channel=128

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:

service@dl-cert.com
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e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.77 dBm
44.75 % at 0dB

10.0 % 4.06 dB
1.0% 8.66 dB
0.1% 8.73dB
0.01 % 8.75dB
0.001% 8.77dB
0.0001% 8.77dB

Peak 8.87 dB
27.64 dBm

Info BW 510.00 kHz

RF 300 AC | SENSE:INT\ ALIGN AUTO | 07:36:41 PMJan 25, 2024
Center Freq 824.200000 MHz Center Freq: 824.200000 MHz Radio Std: None
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

EGPRS850 Channel=190

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.68 dBm
44.81 % at 0dB

10.0 % 4.05dB
1.0% 8.78 dB
0.1% 8.87 dB
0.01 % 8.89 dB
0.001% 8.90dB
0.0001% 8.90dB

Peak 9.00 dB
27.68 dBm

o,
0.0001 "BOdB

Info BW 510.00 kHz

RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:36:59 PMJan 25,2024
Center Freq 836.600000 MHz Center Freq: 836.600000 MHz Radio Std: None
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

EGPRS850 Channel=251

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 46
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e Keysight Spectrum Analyzer - Power Stat CCDF

B8 =R )

RF 500 AC

Center Freq 848.800000 MHz

Average Power

19.10 dBm
44.73 % at 0dB

4.08 dB
8.56 dB
8.63 dB
8.65dB
8.67 dB
8.67 dB

8.78 dB
27.88 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO [ 07:37:17 PMJan 25,2024

Center Freq: 848.800000 MHz

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

100 % Gaussian
0

o,
0.0001 "BOdB

Info BW 510.00 kHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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16 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
EGPRS1900 512 1850.2 247.958 304.977 PASS
EGPRS1900 661 1880 238.978 307.149 PASS
EGPRS1900 810 1909.8 248.049 307.902 PASS

EGPRS850 128 824.2 257.179 338.063 PASS
EGPRS850 190 836.6 248.313 309.792 PASS
EGPRS850 251 848.8 251.305 332.161 PASS

EGPRS1900 Channel=512

s Keysight Spectrum Analyzer - Occupied BW

[ R

RF 500 AC [

SENSE:INT|

[ ALIGN AUTO | 08:22:35 PMJan 25, 2024

Center Freq 1.850200000 GHz

——
#IFGain:Low

Ref Offset 3.99 dB
Ref 40.00 dBm

Occupied Bandwidth
247.96 kHz
-985 Hz
305.0 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.850200000 GHz Radic Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Span 1 MHz

#VBW 30 kHz Sweep 9.6 ms

Total Power 26.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

IMSG

STATUS

EGPRS1900 Channel=661

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW ===
RF 500 AC [ SENSE:INT] I ALIGN AUTO | 08:22:39 PMJan 25,2024

Center Freq: 1.880000000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device:BTS

Radio Std: None

Ref Offset 4.06 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 26.4 dBm

238.98 kHz

Transmit Freq Error -1.419 kHz % of OBW Power 99.00 %
x dB Bandwidth 307.1 kHz x dB -26.00 dB

IM SG STATUS

EGPRS1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:22:43 PMJan 25,2024
Center Freq: 1.909800000 GHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.1 <B
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 25.8 dBm

248.05 kHz

Transmit Freq Error 902 Hz % of OBW Power 99.00 %
x dB Bandwidth 307.9 kHz x dB -26.00 dB

IM SG STATUS

EGPRS850 Channel=128

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 7 of 46
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s Keysight Spectrum Analyzer - Occupied BW ===
RF 500 AC [ SENSE:INT] I ALIGN AUTO | 07:37:21 PMJan 25,2024

Center Freq: 824.200000 MHz
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Radio Std: None

Ref Offset 1.94 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 27.4 dBm

257.18 kHz

Transmit Freq Error 1.755 kHz % of OBW Power 99.00 %
x dB Bandwidth 338.1 kHz x dB -26.00 dB

IM SG STATUS

EGPRS850 Channel=190

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:37:27 PMJan 25,2024
Center Freq: 836.600000 MHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.96 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 27.9 dBm

248.31 kHz

Transmit Freq Error -1.114 kHz % of OBW Power 99.00 %
x dB Bandwidth 309.8 kHz x dB -26.00 dB

IM SG STATUS

EGPRS850 Channel=251

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 8 of 46
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s Keysight Spectrum Analyzer - Occupied BW

B8 =R )

500 AC

SENSE:INT] [

ALIGN AUTO |

07:37:31 PMJan 25,2024

Center Freq 848.800000 MHz

#IFGain:Low

Ref Offset 1.98 dB
Ref 40.00 dBm

Center 848.8 MHz

Occupied Bandwidth

251.30 kHz
-2.544 kHz
332.2 kHz

Transmit Freq Error
x dB Bandwidth

——

Center Freq: 848.800000 MHz

Trig: Free Run
#Atten: 40 dB

#VEBW 30 kHz

Total Power

% of OBW Power
x dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Span 1 MHz
Sweep 9.6 ms

28.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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17 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
EGPRS1900 512 1850.2 1849.96 -36.90 -13 PASS
EGPRS1900 810 1909.8 1910.02 -35.31 -13 PASS
EGPRS850 128 824.2 823.99 -32.61 -13 PASS
EGPRS850 251 848.8 849.02 -32.78 -13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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EGPRS 1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA

[l

RF 300 AC
Center Freq 1.850200000 GHz
PASS

Ref Offset 3.99 dB
Bidiv  Ref 30.00 dBm

104d
Log
Trace 1 P4

Center 1.850200 GHz
#Res BW 3.0 kHz

MSG

[ SENSE:INT] [

ALIGN AUTO [ 05:31:23 PMJan 26, 2024

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

#VBW 10 kHz*

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 1.849 962 GHz
-36.909 dBm

AENARRARED

Sweep 272.3 ms (1001 pts)

STATUS

EGPRS 1900 Channel=810

e Keysight Spectrum Analyzer - Swept SA

[l

RF 500 AC

Ref O

Center 1.909800 GHz
#Res BW 3.0 kHz

MSG

[ SENSE:INT] [

ALIGN AUTO [ 05:31:54 PMJan 26, 2024

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

#VBW 10 kHz*

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 1.910 018 GHz
-35.312 dBm

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dlI-cert.com
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EGPRS 850 Channel=128

am Keysight Spectrum Analyzer - Swept SA ==
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 05:28:26 PMJan 26, 2024

Avg Type: RMS

PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 823.992 MHz
Ref Offset 1.94 dB
Bigie Ref 30.00 dBm -32.619 dBm

104d
Log
Trace 1 P4

Center 824,200 MHz .
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 272.3 ms (1001 pts)

MSG STATUS

EGPRS 850 Channel=251

am Keysight Spectrum Analyzer - Swept SA ==
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 05:28:58 PMJan 26,2024

Avg Type: RMS

PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.020 MHz

Rer -32.783 dBm

o
‘.L..llh Pk

Center 848.800 MHz Span 2.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 272.3 ms (1001 pts)

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 46
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18 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
EGPRS1900 512 1850.2 19935.10 -28.03 -13 PASS
EGPRS1900 661 1880 18858.22 -28.50 -13 PASS
EGPRS1900 810 1909.8 18770.35 -28.32 -13 PASS
EGPRS850 128 824.2 6164.04 -33.57 -13 PASS
EGPRS850 190 836.6 5901.33 -33.91 -13 PASS
EGPRS850 251 848.8 7201.92 -34.51 -13 PASS

EGPRS1900 Channel=512

s Keysight Spectrum Analyzer - Swept SA

[ R

Avg Type: Log-Pwr
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 3.99 dB
Ref 30.00 dBm

A Al

| SENSE:INT] [ ALIGN AUTO | 08:23:51 PMJan 25,2024

#VBW 3.0 MHz Sweep 50.67 ms (40001 pts

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 III-I.'I 1 850 8 GHz 2. 241 dBm ___

EGPRS1900 Channel=661

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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e Keysight Spectrum Analyzer - Swept SA

[l

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 4.06 <B
Ref 30.00 dBm

08:24:58 PMJan 25,2024

MKR| MODE TRC| SCL

I N [1]f] 1 880 2 GHz 23. 192 6em ! ]

FUNCTION FUNCTION WIDTH FUNCTION VALUE

P N [ 1] f] 18.858 2 GHz 28602dBm| | |
1 N

EGPRS1900 Channel=810

10 dBidiv
Log

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 4.1 dB
Ref'30.00 dBm

~ o=

FUNCTION FUNCTION WIDTH FUNCTION VALUE

23, 6?2 dBm
-28.330 dBm
]

MSG STATUS

EGPRS850 Channel=128

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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e Keysight Spectrum Analyzer - Swept SA =R
RF 500 AC [ SENSE:INT] I ALIGN AUTO | 07:38:31 PMJan 25,2024

Center Freq 5.015000000 GHz

Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 1.84 <B
Ref 30.00 dEBm

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
0 N [1[f] 82461 MHz] 22,463 dBm
)] N [1[f|  6.164 04 GHz]
kY |
4N
5 Il
6 I
7
¢ Il
o Il
10 N
11 | N I e e e . -

EGPRS850 Channel=190

am Keysight Spectrum Analyzer - Swept SA ==
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:39:36 PMJan 25,2024
Center Freq 5.015000000 GHz Avg Type: Log-Pwr UZE 4

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100 v
IFGain:Low #Atten: 40 dB

Ref Offset 1.96 <B
Ref 30.00 dBm

MKR| MODE| TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
I N[41]f]  837.32 MHz] 27.462 dBm ]
A N [1[f]  590133GHz| -33911dBm ]
3 ]
4 ]
5 I -
6 ]
7 ]
8 ]
9 O]

10 ]

1 N S I —————-

1 3

MSG STATUS

EGPRS850 Channel=251

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 46
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e Keysight Spectrum Analyzer - Swept SA O | 2P (S

( RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:40:36 PMJan 25,2024
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.28 MHz
Ref 30.00 dBm 27.706 dBm

1

#VBW 3.0 MHz

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 16 of 46
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09 Peak-to-Average Ratio

Band Channel | Frequency (MHz) Result (dB) high Limit (dB) | Verdict
GPRS1900 512 1850.2 2.669980867 13.00 PASS
GPRS1900 661 1880 2.66925776 13.00 PASS
GPRS1900 810 1909.8 2.666943522 13.00 PASS

GPRS850 128 824.2 2.690247813 13.00 PASS
GPRS850 190 836.6 2.688595259 13.00 PASS
GPRS850 251 848.8 2.683895216 13.00 PASS

GPRS1900 Channel=512

s Keysight Spectrum Analyzer - Power Stat CCDF

[ R

AC

Average Power

21.42 dBm
55.20 % at 0dB

2.60dB
2.64dB
2.67 dB
2.69dB
2.70dB
2.70dB

476 dB
26.18 dBm

10.0%

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Center Freq 1.850200000 GHz

| SENSE:INT] [

ALIGN AUTO |

08:17:17 PMJan 25, 2024

—p~ Trig: RFBurst

#IFGain:Low #Atten: 40 dB

100 % Gaussian
0

0.001 %

L1}
0.0001 AOdB

Info BW 510.00 kHz

Center Freq: 1.850200000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

GPRS1900 Channel=661

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 17 of 46
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e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

21.42 dBm
55.28 % at 0dB

10.0 % 2.60 dB
1.0% 2.64 dB
0.1% 2.67 dB
0.01 % 2.69dB
0.001% 2.69dB
0.0001% 2.69dB

Peak 2.69dB
24.11 dBm

Info BW 510.00 kHz

RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:17:34 PMJan 25,2024
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

GPRS1900 Channel=810

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

21.09 dBm
55.28 % at 0dB

10.0 % 2.60 dB
1.0% 2.64 dB
0.1% 2.67 dB
0.01 % 2.68 dB
0.001% 2.70dB
0.0001% 2.70dB

Peak 2.70dB
23.79 dBm

0.0001 %
Info BW 510.00 kHz

RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:17:51 PMJan 25,2024
Center Freq: 1.909800000 GHz Radic Std: None
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

GPRS850 Channel=128

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 46
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e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RF 500 AC

Center Freq 824.200000 MHz

Average Power

24.87 dBm
55.03 % at 0dB

2.62dB
2.66 dB
2.69dB
2.71dB
2.72dB
2.74dB

5.73dB
30.60 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

07:32:23 PMJan 25,2024

Center Freq: 824.200000 MHz
Trig: RF Burst Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Gaussian

Info BW 510.00 kHz

Radio Std: None

MSG

STATUS

GPRS850 Channel=190

e Keysight Spectrum Ana\yier Power Stat CCDF

[l

Center Freq836 600000 MHz

Average Power

24.90 dBm
55.24 % at 0dB

2.61dB
2.66 dB
2.69dB
2.71dB
2.72dB
2.72dB

2.72dB
27.62 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

07:32:41 PMJan 25,2024

Center Freq: 836.600000 MHz
Trig: RF Burst Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

Radio Std: None

MSG

STATUS

GPRS850 Channel=251

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email:

service@dl-cert.com
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e Keysight Spectrum Analyzer - Power Stat CCDF

B8 =R )

RF 500 AC

Center Freq 848.800000 MHz

Average Power

25.10 dBm
55.24 % at 0dB

2.61dB
2.65dB
2.68 dB
2.70dB
2.72dB
2.72dB

2.72dB
27.82 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO [ 07:32:58 PMJan 25,2024

Center Freq: 848.800000 MHz

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

100 % Gaussian
0

o,
0.0001 "BOdB

Info BW 510.00 kHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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10 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
GPRS1900 512 1850.2 243.884 313.892 PASS
GPRS1900 661 1880 242.780 326.110 PASS
GPRS1900 810 1909.8 246.955 325.962 PASS
GPRS850 128 824.2 245.761 313.740 PASS
GPRS850 190 836.6 246.166 316.284 PASS
GPRS850 251 848.8 251.602 315.700 PASS
GPRS1900 Channel=512
' Keysight Spectrum Analyzer - Occupied BW == =R =
RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:17:56 PM1an 25,2024

Center Freq 1.850200000 GHz

Ref Offset 3.99 dB
Ref 40.00 dBm

Occupied Bandwidth
243.88 kHz

372 Hz
313.9 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.850200000 GHz
—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

#VBW 30 kHz

Total Power

% of OBW Power
x dB

Radio Std: None

Avg|Hold: 200/200

Radio Device: BTS

Span 1 MHz
Sweep 9.6 ms

30.1 dBm

99.00 %

-26.00 dB

IMSG

STATUS

GPRS1900 Channel=661

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW ===
RF 500 AC [ SENSE:INT] I ALIGN AUTO | 08:18:00 PMJan 25,2024

Center Freq: 1.880000000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device:BTS

Radio Std: None

Ref Offset 4.06 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 30.0 dBm

242.78 kHz

Transmit Freq Error -2.186 kHz % of OBW Power 99.00 %
x dB Bandwidth 326.1 kHz x dB -26.00 dB

IM SG STATUS

GPRS1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:18:04 PMJan 25,2024
Center Freq: 1.909800000 GHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.1 <B
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 29.5 dBm

246.96 kHz

Transmit Freq Error -3.284 kHz % of OBW Power 99.00 %
x dB Bandwidth 326.0 kHz x dB -26.00 dB

IM SG STATUS

GPRS850 Channel=128
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s Keysight Spectrum Analyzer - Occupied BW ===
RF 500 AC [ SENSE:INT] I ALIGN AUTO | 07:33:03 PMJan 25,2024

Center Freq: 824.200000 MHz
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Radio Std: None

Ref Offset 1.94 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 33.4dBm

245.76 kHz

Transmit Freq Error -832 Hz % of OBW Power 99.00 %
x dB Bandwidth 313.7 kHz x dB -26.00 dB

IM SG STATUS

GPRS850 Channel=190

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:33:07 PMJan 25,2024
Center Freq: 836.600000 MHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.96 dB
Ref 40.00 dBm

e ]
----IMMI----
el

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 33.6 dBm

246.17 kHz

Transmit Freq Error -532 Hz % of OBW Power 99.00 %
x dB Bandwidth 316.3 kHz x dB -26.00 dB

IM SG STATUS

GPRS850 Channel=251
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s Keysight Spectrum Analyzer - Occupied BW

B8 =R )

500 AC

SENSE:INT] [

ALIGN AUTO |

07:33:11 PMJan 25,2024

Center Freq 848.800000 MHz

#IFGain:Low

Ref Offset 1.98 dB
Ref 40.00 dBm

Center 848.8 MHz

Occupied Bandwidth

251.60 kHz
-2.760 kHz
315.7 kHz

Transmit Freq Error
x dB Bandwidth

——

Center Freq: 848.800000 MHz

Trig: Free Run
#Atten: 40 dB

#VEBW 30 kHz

Total Power

% of OBW Power
x dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Span 1 MHz
Sweep 9.6 ms

33.3 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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11 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GPRS1900 512 1850.2 1849.96 -36.90 -13 PASS
GPRS1900 810 1909.8 1910.02 -35.31 -13 PASS
GPRS850 128 824.2 823.98 -38.74 -13 PASS
GPRS850 251 848.8 849.00 -38.52 -13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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GPRS 1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA

[l

RF 300 AC
Center Freq 1.850200000 GHz
PASS

Ref Offset 3.99 dB
Bidiv  Ref 30.00 dBm

104d
Log
Trace 1 P4

Center 1.850200 GHz
#Res BW 3.0 kHz

MSG

[ SENSE:INT] [

ALIGN AUTO [ 05:31:23 PMJan 26, 2024

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

#VBW 10 kHz*

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 1.849 962 GHz
-36.909 dBm

AENARRARED

Sweep 272.3 ms (1001 pts)

STATUS

GPRS 1900 Channel=810

e Keysight Spectrum Analyzer - Swept SA

[l

RF 500 AC

Ref O

Center 1.909800 GHz
#Res BW 3.0 kHz

MSG

[ SENSE:INT] [

ALIGN AUTO [ 05:31:54 PMJan 26, 2024

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

#VBW 10 kHz*

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 1.910 018 GHz
-35.312 dBm

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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GPRS 850 Channel=128

am Keysight Spectrum Analyzer - Swept SA ==
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 05:29:42 PMJan 26, 2024

Avg Type: RMS

PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 823.984 MHz
Ref Offset 1.94 dB
10 dBIdl\r Rz.f 33300 dBm -38.743 dBm

il
1
1
|-
|
[
-
|-
1

ot

H‘IF
I| \.dlﬂmu
Center 824.200 MHz

#Res BW 3.0 kHz #VBW 10 kHz* Sweep 272.3ms (.1001 pts)

MSG STATUS

GPRS 850 Channel=251

am Keysight Spectrum Analyzer - Swept SA ==
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 05:30:13 PMJan 26,2024

Avg Type: RMS

PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.002 MHz
-38.530 dBm

Center 848.800 MHz Span 2.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 272.3 ms (1001 pts)

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 27 of 46
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12 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GPRS1900 512 1850.2 19796.31 -28.47 -13 PASS
GPRS1900 661 1880 19632.05 -28.65 -13 PASS
GPRS1900 810 1909.8 18857.22 -28.11 -13 PASS

GPRS850 128 824.2 2473.65 -33.36 -13 PASS
GPRS850 190 836.6 6125.41 -34.80 -13 PASS
GPRS850 251 848.8 8138.10 -33.40 -13 PASS

GPRS1900 Channel=512

BN =
| SENSE:INT] ALIGN AUTO | 08:19:12 PMJan 25,2024
Avg Type: Log-Pwr
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

s Keysight Spectrum Analyzer - Swept SA

Ref Offset 3.99 dB
Ref 30.00 dBm
T

#VBW 3.0 MHz

MKR| MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE »

GPRS1900 Channel=661

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 28 of 46
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e Keysight Spectrum Analyzer - SweptSA ===
0 [ SENSE:INT] [ ALIGN AUTO | 08:20:19 PMJan 25,2024

Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 4.06 <B
Re; 30.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE -
I N [1]f] 1 8807 GHz 24, 022 6em ! ]
| 196321GHz| 28662dBm| | [ 0000000
I e

GPRS1900 Channel=810

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset4.1 dB
10 deidiv  Ref 30.00 dBm
Log L ]

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE

W N[41[f] 19102 GHz| 23,674 dBm
2 IIII]E 18.857 2 GHz 28117 dBm
- I = ]

—_,~owR~NO AW

~ o=

MSG STATUS

GPRS850 Channel=128
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e Keysight Spectrum Analyzer - Swept SA

[l

RF 50Q AC

Center Freq 5.015000000 GHz

Ref Offset 1.84 <B
Ref 30.00 dBm

[ SENSE:INT] [ ALIGN AUTO | 07:34:12 PMJan 25,2024

PNO: Fast
IFGain:Low

—s— Trig: Free Run
#Atten: 40 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR| MODE TRC| SCL X

Y
0N [1]F] 824,61 MHz 27.499 dBm

A N [1[f]  247365GHz| -33.362dBm

FUNCTION FUNCTION WIDTH FUNCTION VALUE

Ref Offset 1.96 <B
Ref 30.00 dBm

IFGain:Low

#Atten: 40 dB

Kl |
4N
5
6 I
7
¢ I
o I
10 I
11 I R R A N N -
« i b
MSG STATUS
GPRS850 Channel=190
am Keysight Spectrum Analyzer - Swept SA ==
T 0 [ SENSE:INT] [ ALIGN AUTO | 07:35:12 PMJan 25,2024
Avg Type: Log-Pwr TRAC 4
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100 T

MKR| MODE| TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
I N[1]f]  837.32 MHz] 27.502 dBm ]
A N [1[f]  612541GHz|  -34807dBm ]
3 ]
4 ]
5 I -
6 ]
7 ]
8 ]
9 O]

10 ]

1 N S I —————-

1 3

MSG STATUS

GPRS850 Channel=251

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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e Keysight Spectrum Analyzer - Swept SA O | 2P (S

( RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:36:11 PMJan 25,2024
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.28 MHz
Ref 30.00 dBm 27.725 dBm

1

#VBW 3.0 MHz

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 31 of 46
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03 Peak-to-Average Ratio

Band Channel | Frequency (MHz) | Result (dB) | high Limit (dB) | Verdict
GSM1900 512 1850.2 2.69 13 PASS
GSM1900 661 1880 2.67 13 PASS
GSM1900 810 1909.8 2.67 13 PASS

GSM850 128 824.2 2.68 13 PASS
GSM850 190 836.6 2.69 13 PASS
GSM850 251 848.8 2.68 13 PASS

GSM1900 Channel=512

s Keysight Spectrum Analyzer - Power Stat CCDF

[ R

AC

Center Freq 1.850200000 GHz

Average Power

21.42 dBm
55.03 % at 0dB

10.0% 2.62dB

1.0% 2.66 dB
0.1% 2.69dB
0.01% 2.71dB
0001% 272dB
0.0001% 2.72dB

Peak 9.20dB
30.62 dBm

| SENSE:INT] [

ALIGN AUTO |

07:41:42 PMJan 25, 2024

——
#IFGain:Low

Center Freq: 1.850200000 GHz

Trig: RF Burst
#Atten: 40 dB

Gaussian

100 %

0.001 %

L1}
0.0001 AOdB

Info BW 510.00 kHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

GSM1900 Channel=661

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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e Keysight Spectrum Analyzer - Power Stat CCDF

[l

500 AC

3
Center Freq 1.880000000 GHz

Average Power

21.43 dBm
55.28 % at 0dB

2.60dB
2.64 dB
2.67 dB
2.69dB
2.70dB
2.70dB

2.70dB
2413 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

07:41:58 PMJan 25,2024

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Info BW 510.00 kHz

Center Freq: 1.880000000 GHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

MSG

STATUS

GSM1900 Channel=810

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RF 500 AC

Average Power

21.09 dBm
55.28 % at 0dB

2.60dB
2.64 dB
2.67 dB
2.68dB
2.69dB
2.69dB

2.69dB
23.78 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

07:42:15 PMJan 25,2024

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

Center Freq: 1.909800000 GHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

MSG

STATUS

GSM850 Channel=128

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:

service@dl-cert.com
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e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RF 500 AC

Center Freq 824.200000 MHz

Average Power

24.90 dBm
55.24 % at 0dB

2.61dB
2.65dB
2.68 dB
2.70dB
2.72dB
2.72dB

2.72dB
27.62 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

07:28:06 PMJan 25,2024

Center Freq: 824.200000 MHz
Trig: RF Burst Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Gaussian

Info BW 510.00 kHz

Radio Std: None

MSG

STATUS

GSM850 Channel=190

e Keysight Spectrum Ana\yier Power Stat CCDF

[l

Center Freq836 600000 MHz

Average Power

24.92 dBm
55.24 % at 0dB

2.62dB
2.66 dB
2.69dB
2.71dB
2.72dB
2.72dB

2.72dB
27.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

07:28:22 PMJan 25,2024

Center Freq: 836.600000 MHz
Trig: RF Burst Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

Radio Std: None

MSG

STATUS

GSM850 Channel=251

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email:

service@dl-cert.com
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e Keysight Spectrum Analyzer - Power Stat CCDF

B8 =R )

RF 500 AC

Center Freq 848.800000 MHz

Average Power

25.11 dBm
55.24 % at 0dB

2.61dB
2.65dB
2.68 dB
2.70dB
2.71dB
2.71dB

2.71dB
27.82 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO [ 07:28:38 PMJan 25,2024

Center Freq: 848.800000 MHz

Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

100 % Gaussian
0

o,
0.0001 "BOdB

Info BW 510.00 kHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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04 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
GSM1900 512 1850.2 249.701 317.913 PASS
GSM1900 661 1880 246.334 316.764 PASS
GSM1900 810 1909.8 246.488 315.675 PASS

GSM850 128 824.2 244.438 318.051 PASS
GSM850 190 836.6 250.271 319.401 PASS
GSM850 251 848.8 248.522 323.107 PASS

GSM1900 Channel=512

s Keysight Spectrum Analyzer - Occupied BW

[ R

RF 500 AC

Center Freq 1.850200000 GHz

Ref Offset 3.99 dB
Ref 40.00 dBm

Occupied Bandwidth

| SENSE:INT] [

ALIGN AUTO |

07:42:20 PMJan 25, 2024

#IFGain:Low

Center Freq: 1.850200000 GHz
—p~ Trig: FreeRun
#Atten: 40 dB

#VBW 30 kHz

Total Power

249.70 kHz

-2.809 kHz
317.9 kHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

Avg|Hold: 200/200

29.4 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Span 1 MHz
Sweep 9.6 ms

IMSG

STATUS

GSM1900 Channel=661

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW ===
RF 500 AC [ SENSE:INT] I ALIGN AUTO | 07:42:25 PMJan 25,2024

Center Freq: 1.880000000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device:BTS

Radio Std: None

Ref Offset 4.06 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 29.7 dBm

246.33 kHz

Transmit Freq Error -2.134 kHz % of OBW Power 99.00 %
x dB Bandwidth 316.8 kHz x dB -26.00 dB

IM SG STATUS

GSM1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:42:29 PMJan 25,2024
Center Freq: 1.909800000 GHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.1 <B
Ref 40.00 dBm

oo I 0 N R I N
5 " N I VP /S A
e ==g-l--l-m--

Span 1 MHz
#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 29.6 dBm

246.49 kHz

Transmit Freq Error -2.237 kHz % of OBW Power 99.00 %
x dB Bandwidth 315.7 kHz x dB -26.00 dB

IM SG STATUS

GSM850 Channel=128
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s Keysight Spectrum Analyzer - Occupied BW ===
RF 500 AC [ SENSE:INT] I ALIGN AUTO | 07:28:43 PMJan 25,2024

Center Freq: 824.200000 MHz
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Radio Std: None

Ref Offset 1.94 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 33.2dBm

244.44 kHz

Transmit Freq Error 1.439 kHz % of OBW Power 99.00 %
x dB Bandwidth 318.1 kHz x dB -26.00 dB

IM SG STATUS

GSM850 Channel=190

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:28:47 PMJan 25,2024
Center Freq: 836.600000 MHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.96 dB
Ref 40.00 dBm

B -——-I__I-__-

Span 1 MHz
#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 33.4dBm

250.27 kHz

Transmit Freq Error -2.137 kHz % of OBW Power 99.00 %
x dB Bandwidth 319.4 kHz x dB -26.00 dB

IM SG STATUS

GSM850 Channel=251
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s Keysight Spectrum Analyzer - Occupied BW

B8 =R )

500 AC

SENSE:INT] [

ALIGN AUTO |

07:28:51 PMJan 25,2024

Center Freq 848.800000 MHz

#IFGain:Low

Ref Offset 1.98 dB
Ref 40.00 dBm

Center 848.8 MHz

Occupied Bandwidth
248.52 kHz
-669 Hz
3231 kHz

Transmit Freq Error
x dB Bandwidth

——

Center Freq: 848.800000 MHz

Trig: Free Run
#Atten: 40 dB

#VEBW 30 kHz

Total Power

% of OBW Power
x dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Span 1 MHz
Sweep 9.6 ms

33.6 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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05 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GSM1900 512 1850.2 1849.99 -35.67 -13 PASS
GSM1900 810 1909.8 1910.02 -34.69 -13 PASS
GSM850 128 824.2 823.99 -32.37 -13 PASS
GSM850 251 848.8 849.02 -31.39 -13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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GSM1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA

[l

RF 300 AC
Center Freq 1.850200000 GHz
PASS

Ref Offset 3.99 dB
Bidiv  Ref 30.00 dBm

104d
Log
Trace 1 P4

Center 1.850200 GHz
#Res BW 3.0 kHz

MSG

ANANNNNEEN
L]

[ SENSE:INT] [

ALIGN AUTO [ 09:53:21 PMJan 26, 2024

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

#VBW 10 kHz*

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 1.849 994 GHz
-35.671 dBm

Sweep 272.3 ms (1001 pts)

STATUS

GSM1900 Channel=810

e Keysight Spectrum Analyzer - Swept SA

[l

RF 500 AC

Ref O

Center 1.909800 GHz
#Res BW 3.0 kHz

MSG

[ SENSE:INT] [

ALIGN AUTO [ 09:53:52 PMJan 26, 2024

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

#VBW 10 kHz*

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 1.910 016 GHz
-34.698 dBm

Span 2.000 MHz
Sweep 272.3 ms (1001 pts)

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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GSM850 Channel=128

e Keysight Spectrum Analyzer - Swept SA

[l

AC

Center Freq 824.200000 MHz

Ref Offset 1.94 dB
Bidiv  Ref 30.00 dBm

104d
Log
Trace 1 P4

_

Center 824.200 MHz
#Res BW 3.0 kHz

MSG

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: RMS

Avg|Hold: 100/100

09:10:13 PMJan 26, 2024

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Mkr1 823.994 MHz
-32.379 dBm

i

T
T
T
s
LT
!—r"-.
%iEEEEEEEE

PEATTLN T

#VBW 10 kHz* Sweep 272.3ms (.1001 pts)

STATUS

GSM850 Channel=251

e Keysight Spectrum Analyzer - Swept SA

[l

Ref O

Center 848.800 MHz
#Res BW 3.0 kHz

MSG

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: RMS

Avg|Hold: 100/100

09:10:45 PMJan 26,2024

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Mkr1 849.018 MHz
-31.399 dBm

Span 2.000 MHz

#VBW 10 kHz* Sweep 272.3 ms (1001 pts)

STATUS

Test Report Tel: 400-688-3552
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06 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GSM1900 512 1850.2 18732.40 -28.47 -13 PASS
GSM1900 661 1880 18874.69 -28.12 -13 PASS
GSM1900 810 1909.8 19762.36 -28.37 -13 PASS
GSM850 128 824.2 2473.40 -33.77 -13 PASS
GSM850 190 836.6 7860.44 -34.11 -13 PASS
GSM850 251 848.8 2546.93 -34.24 -13 PASS

GSM1900 Channel=512

s Keysight Spectrum Analyzer - SwaptSA

[ R

Ref Offset 3.99 dB
Ref 30.00 dBm

V1

SENSE:INT| [

ALIGN AUTO |

07:43:37 PMJan 25, 2024

PNO: Fast —»— Trig: FreeRun

IFGain:Low

#Atten: 40 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 100/100

FUNCTION FUNCTION WIDTH

GSM1900 Channel=661

Test Report
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e Keysight Spectrum Analyzer - Swept SA

[l

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 4.06 <B
Re; 30.00 dBm

07:44:44 PMJan 25,2024

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

) N [1]f| 18.8747 GHz -28127dBm| | |
[ I I

I N [1]f] 1 8807 GHz 24, 041 6em ! ]

GSM1900 Channel=810

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 4.1 dB
Ref'30.00 dBm

FUNCTION FUNCTION WIDTH FUNCTION VALUE

23, 6?3 dBm
-28.376 dBm
]

~ o=

MSG

GSM850 Channel=128

Test Report
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e Keysight Spectrum Analyzer - Swept SA

[l

RF 50Q AC

Center Freq 5.015000000 GHz

Ref Offset 1.84 <B
1LO dBidiv. Ref 30.00 dBm
og T

[ SENSE:INT] [ ALIGN AUTO | 07:29:52 PMJan 25,2024

PNO: Fast —w»— Trig: Free Run
IFGain:Low #Atten: 40 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 1.96 <B
Ref 30.00 dBm

IFGain:Low #Atten: 40 dB

MKR| MODE TRC| SCL| X Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE
0 N [1]f] 824.86 MHz 27503dBm| |
P)A N [1[f|  247340GHz| 33776dBm| |
3
4N
5
¢ I
7
s I
] |
10 I
11 I R R A N N -
q n v
MSG STATUS
GSM850 Channel=190
am Keysight Spectrum Analyzer - Swept SA ==
RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:30:53 PMJan 25,2024
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr TLE 4
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100 T

MKR| MODE| TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
I N[41]f]  837.07 MHz] 27.493 dBm ]
: I'NEEED 7.860 44 GHz -34.119 dBm ]
3 ]
4 ]
5 I -
6 ]
7 ]
8 ]
9 O]

10 ]

1 N S I —————-

1 3

MSG STATUS

GSM850 Channel=251
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e Keysight Spectrum Analyzer - Swept SA O | 2P (S

( RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 07:31:53 PMJan 25,2024
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.28 MHz
Ref 30.00 dBm 27.711 dBm

1

#VBW 3.0 MHz

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
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